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3ABOACKOW CEPTUGUKAT KAYECTBA Ne

MILL'S QUALITY CERTIFICATE Ne 17.04.04

69447

CugerenbcTso 0 NPUEMOYHbBLIX NCNbITAHUAX

Inspection certificate EN 10204/3.1.B

KoHTpakT Ne 2000-207/1ncT- 3aBopckoii 3aka3 Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MnayctpuaneHeiid Cotos [orHbacca ' (MCA)
ans oupme! "dydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCQO SA"
BaroH Ne LOT 1
RW-car Ne 66709809
HaumeHoBaHwWe ToBapa: ropsyekaTaHblil CTanbHo! NUCT ¢ CraHnpapr:
06pesHbIMU KPOMKaMu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/ABM
apka cranu 0
Gra%e of steel ASTM A36 nrockocTHocTb 50% ASTM A6/A6M
' PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocrosiHue nocTasku: ropsYeKaTaHbIi
Delivery condition: hot-rolled ,
Ne Homepa Homepa Pasmepbl, MM Konudectso TeopeTuyeckuii
Aosuu. | nnaBokK napTui Dimensions, mm ToBapa, BEC,TH
TonuwuHa WupuHa Onvna " luT/mMecT Theoretical
Iltem | CastNe | TestNe Thickness Width Length Quantity/pcs weight,tn
7 2347 305 9.53 2439 6096 26 28.912
7 2347 306 9.53 2439 6096 32 35.584
Total quantity (pcs): 58 " Total theoretical weight (tn) : 64.496
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Boinnaeka :

‘ MapTeHOBCKWA cnoco® npou3BOACTBa.
Steelmaking process :

open hearth furnaces.

3asopckoin ceptudukar kadectsa Ne
Mill's quality certificate Ne

69447

‘ Homep Xumuieckuin coctas, % Chemical composition, %
nnaskn C [ Mn] Si S | P Ct I NiJcu|] AT N.JJ V Mol TiTAsI No [ B
- Cast Ne X 100 X 1000 X 100 X 1000
2347 19 90 25 26 10 9 4 5 5 8 <8 <20| 5 7 <8 | 2.7
PE3YNIbTATEl WUCNbLITAHUNA TEST RESULTS
UcnbiTaHue Ha pacTskeHWe 1 yaapHblii narmb Tensile and impact test
Paamepsi 1=(j) OHeprusa yaapa KU
o6pasua Or6op obpasua Tem- | Mpe- | Mpe- | OtHoc.| Cyxe- Impact energy
nepa- | aen aen Hue [2=(j/sm? YAapHas BaakocTs KCU W3ru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | npoy- | Hewve 3=(%)  BonokHucTas coctasnaiowan
nenb- | weetn | Hoctw Fibrous appearance
Tonwwm- | wupu- | Mecro,| Han- | MNono- | Tanwi 4= LZ?S;‘::;"
Ha Ha pasne | xenue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- - Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200] areaZ
%) c® Mpa | Mpa % % 3HaveHus Values
1 2 3 Zn
305 9.53 | 40 T +20 | 310 | 449 | 25.0
9.53 | 40 T +20 | 313 | 453 | 26.0
306 9.53 40 T +20 | 327 | 466 | 25.0
953 | 40 T +20 | 319 | 454 | 245
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